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ITEM PART DESCRIPTION QTY

COMMON
  7704951-GRAY SB-

JAPAN,100V
7704901-GRAY 
SB-DOM,120 V

7704891-GRAY 
VB-INTL,230V

7704941-GRAY 
SB-INTL,230V

7704881-GRAY 
VB-DOM,120 V

1 SIDE PLATE & SWITCHES ASY,LH 1 9783569
2 SIDE PLATE ASSY,RH 1 9781896
3 PUNCH HOUSING ASSY.COMPL 1 9778711 9778711 9778708 9778711 9778708
4 BRACE& CORD ASSY 1 9783572 9783571 9783570 9783570 9783571
5 SCREW HEX HEAD 1/4-20 X 5/8 4 1951904
6 NOT USED
7 NUT HEX 1/4-20 WASHER(KEPS) 4 1926805
8 NOT USED
9 NOT USED
10 GREASE LUBRICATING A/R 1961503
11 TIMING SHAFT - SYS 1 1 7704873
12 SHAFT & DRIVE LINK ASY,RHS-SYS1 1 9783573
13 BEARING 2 9776609
14 SPACER 1 1925220
15 LINK ASY,L.H,P.BAR-SYS 1 1 9780020
16 HUB 1 9778198
17 LINK DRIVE LH 1 9778450
18 RING RETAINING 1 1930544
19 LINK BIND 1 9781050
20 RETAINING RING 4 1930510
21 WASHER FLAT PALSTIC 5 1925208
22 STUD PIVOT 4 9779351
23 ACTUATOR 1 9781049
24 SPRING WASHER 1 1926310
25 ROLLER CUTTER ARM 1 9779084
26 E-RING,185 DIA 1 1930530
27 PLATE DRIVE 2 9778732
28 SPRING DRIVE 2 9779269
29 SPRING EXTENSION 3/4" 1 9779271
30 HEATER ASSY 1 9777072 977072 9776678 9777072 9776678
31 WIRE HARNESS 1 9784036
32 RELAY 2FROMC ADJ DELAY 1 9784027 9784027 9784028 9784028 9784027
33 TIE WRAP 5 1932121
34 CABLE CLAMP 1/8 DIA 1 1931015

PART NUMBER



35 CABLE CLAMP 5/16 DIA 1 1931013
36 SCREW PH PAN HD 8-32 X1/2 6 1902809
37 NOT USED
38 NUT HEX 8-32 WASHER(KEPS) 6 1926802
39 TIE WRAP (SNAP) 4 1932123
40 BASE ASSY.COMPLETE,SYS 1 1 7704874 7704874 7704874 7704874 7704874
41 SCR PAN HD SHT MET 1/4-14X3/48 4 1905017
42 LIGHT INDICATOR ASSY 1 9784036 9784036 9784037 9784037 9784036
43 OPEN/CLOSE BUSHING,437 DIA 1 1953205
44 XFMR HEATER POWER 1 9784041 9784039 9784040 9784040 9784039
45 NOT USED
46 NOT USED
47 NOT USED
48 NOT USED
49 NOT USED
50 HANDLE ASSY,SYS 1 1 7704882 7704882 7704882 7704882 7704882
51 COUPLING DRIVE 2 9776796
52 SCREW PH PAN HD 10-32 X2 4 1911136
53 NOT USED
54 NOT USED
55 NOT USED
56 DEFLECTOR SYSTEM ONE 1 9781272
57 BUSHING DRIVE PLATE STOP 2 9779908
58 RING RETAINING 6 1932502
59 HOUSING ASSY COMPL,SYS 1 1 7707942 7704942 7704875 7704942 7704875
60 LENS INDICATOR,LIGHT 1 9778433
61 SCREW PHIL FLT HD 8X1/2 4 1904806
62 PRESSURE BAR ASSY. SYS 1 1 7704876 7704876 7704876 7704876 7704876
63 TURRET RH SYS ONE 1 7704943 7704943 7704877 7704943 7704877
64 BACKSTOP SYSTEM ONE 1 7704945 7704945 7704879 7704945 7704879
65 TURRET LH SYS ONE 1 7704944 7704944 7704878 7704944 7704878
66 SCR #2X3/8 PH PAN HD TYPE B 1 1907835
67 CAP,HANDLE SYS 1 2 7704884 7704884 7704884 7704884 7704884
68 TRAY WASTER SYSTEM ONE 1 7704885 7704885 7704885 7704885 7704885
69 NOT USED
70 TUV PRODUCT SERVICE GS LABEL 1 1128417 1128417
71 CSA NRTL/C LABEL 1 6009413 6009413



72 LBL CE MARK,.875 IN 1 6009178 6009178
73 LABEL DENTORI SYS ONE 1 9781698
74 NOT USED 1
75 LABEL CAUTION HOT SURFACE INTL 1 1154236 9781618 9781617 9781617 9781618
76 CAUTION LABEL 1 6009000 6009000 6009001 6009001 6009000
77 OVERSIZE BLK EQUIPMENT TESTING 2 1132850 1132850 9741170 1132850 9741170
78 1X11 BLK EQUIPMENT TESTING 5 1132830 1132830 9741010 1132830 9741010
79 A4 TEST STOCK PAPER 70 1128331
80 NOT USED
81 LABEL KIT 1 7705127 7705127 7705128 7705127 7705128

81A LABEL, WASTE TRAY 1 9781744
81B DECAL EDGE PUNCH SYS 1,2,3 1 9781469
81C DECAL PUNCH SYSTEM 1 7704946 7704946 7704886 7704946 7704886
81D DECAL OPERATING TIME 1 7704966 7704966 7704966
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